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—ri Keysight Spectrum Analyzer - Swept SA (== =
RL RE o AC | SENSE:INT] ALIGN AUTO

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz

MSG

Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 26 dB

PNO: Fast =+~
IFGain:Low

Auto Tune

Center Freq
5.240000000 GHz

StartFreq
5225000000 GHz

Stop Freq
5.255000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Span 30.00 MHz

VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

802.11a-5240MHz

Iﬁ Keysight Spectrum Analyzer - Swept SA

RL RE 00 AC

Center Freq 5.180 '

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

MSG

000 GHz

SENSE:INT] ALIGN AUTO
Avg Type: RMS

Avg|Hold: 100100

[02:03:39 AM

Trig: Free Run
#Atten: 26 dB

PNO: Fast —%—
IFGain:Low
Auto Tune

Mkr1 5.182 10 GHz

8,207 dBm [ |

Center Freq
5.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
5.195000000 GHz
|

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT20-5180MHz
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RF 0 AC | SENSE:INT] ALIGN AUTOD [02:01:59 AM Nov 16, 2017

Avg Type: RMS

Center Freq 5.200000000 GHz
Avg|Hold: 100/100

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.20000 GHz
#Res BW 1.0 MHz

802.11n-HT20-5200MHz

Mkr1 5.201 44 GHz

8.314 dBm

Span 30.00 MHz

Sweep 1.000 ms (1001 pts)

Auto Tune

Center Freq
5200000000 GHz

StartFreq
5.185000000 GHz

Stop Freq
5.215000000 GHz
||

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz

SENSE:INT|

AC | ALIGN AUTO

Avg Type: RMS

0000
Avg|Hold: 100/100

Trig: Free Run
#Atten: 26 dB

PNO: Fast =+~
IFGain:Low

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.24000 GHz

#Res BW 1.0 MHz VBW 3.0 MHz*

MSG

802.11n-HT20-5240MHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

B

Frequency

Auto Tune

Center Freq
5.240000000 GHz

StartFreq
5225000000 GHz

Stop Freq
5.255000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz
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Ii Keysight Spectrum Analyzer - Swept SA = e @
RL RF Q AC | SENSE:INT| ALIGN AUTO E
Avg Type: RMS fRakenty

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 5.192 52 GHz Auto Tune
Ref Offset 7.2 dB
RZf Zg.e(m dBm 3391 dBm I

Center Freq
5.190000000 GHz

StartFreq
5.160000000 GHz

Stop Freq
5220000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
0Hz

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

802.11n-HT40-5190MHz

=R
SENSE:INT] ALIGN AUTO  [01:47:41 AM
Avg Type: RMS TRACE] p Frequency
PNO: Fast =#— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Auto Tune

Ref Offset7.2 dB

Ref 20.00 dBm Ee——

Center Freq
5.230000000 GHz

|
StartFreq
5200000000 GHz
Iz
Stop Freq
5260000000 GHz

CF Step
6.000000 MHz

Auto

Freq Offset
0 Hz

Center 5.23000 GHz Span 60.00 MHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG

802.11n-HT40-5230MHz

775 Montague Expressway, Milpitas, CA 95035, USA « Phone: (+1) 408 526 1188 « Facsimile (+1) 408 526 1088

Visit us at: www.siemic.com; Follow us at:



http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC

Test report No.

FCC_SL17063001-RUC-018A2_W52W58

Page

3
SIEMIC

73 of 149

A Bureau Veritas Group Company

Ii Keysight Spectrum Analyzer - Swept SA

d RL RF 50Q  AC | SENSE:INT] [ ALIGN AUTO

|01:41:22 AM Nov 16, 2017

Avg Type: RMS

Center Freq 5.210000000 GHz
Avg|Hold: 100/100

PNO: Fast —»— 1rig: FreeRun

IFGain:Low #Atten: 26 dB

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.21000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz*

MSG ﬁESTATUS

802.11ac-VHT80-5210MHz

TrACE EIER
TvPE Y
plaA AAAAA

Mkr1 5.204 36 GHz

-0.606 dBm

Span 120.0 MHz

Sweep 1.000 ms (1001 pts)

[

Auto Tune

Center Freq
5210000000 GHz

StartFreq
5.150000000 GHz

Stop Freq
5270000000 GHz

CF Step
12.,000000 MHz
Auto Man

Freq Offset
0Hz
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Chain 1:
—ri Keysight Spectrum Analyzer - Swept SA = |- ]
RL RF__ [50Q AC | SENSE:INT| ALIGN AUTO [ 01:54:12 AM Nov 16, 2017

GHz
PNO: Fast —»—
IFGain:Low

Center Freq 5.180000000

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

MSi

Trig: Free Run
#Atten: 26 dB

Avg Type: RMS
Avg|Hold: 100/100

802.11a-5180MHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

Auto Tune

CenterFreq
5.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
5.195000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

SENSE:INT]

ALTGN AUTO

PNO: Fast =
IFGain:Low

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.20000 GHz
#Res BW 1.0 MHz

MSG

VBW 3.

Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 26 dB

0 MHz*

802.11a-5200MHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

Auto Tune

CenterFreq
5200000000 GHz

EEEEEEEE|
StartFreq
5.185000000 GHz
B
Stop Freq
5215000000 GHz

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz
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—ri Keysight Spectrum Analyzer - Swept SA (== =
RL RE o AC | SENSE:INT] ALIGN AUTO

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.24000 GHz
#Res BW 1.0 MHz

MSG

Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 26 dB

PNO: Fast =+~
IFGain:Low

Auto Tune

Center Freq
5.240000000 GHz

StartFreq
5225000000 GHz

Stop Freq
5.255000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Span 30.00 MHz

VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

802.11a-5240MHz

Iﬁ Keysight Spectrum Analyzer - Swept SA

RL RE 00 AC

Center Freq 5.180 '

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

MSG

000 GHz

SENSE:INT] ALIGN AUTO
Avg Type: RMS

Avg|Hold: 100100

[02:03:11 AM

Trig: Free Run
#Atten: 26 dB

PNO: Fast —%—
IFGain:Low
Auto Tune

Mkr1 5.183 72 GHz

8.198 dBm [ |

Center Freq
5.180000000 GHz

StartFreq
5.165000000 GHz

Stop Freq
5.195000000 GHz
|

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT20-5180MHz
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RF 0 AC | SENSE:INT] ALIGN AUTOD [02:02:24 AM Nov 16, 2017

Avg Type: RMS

Center Freq 5.200000000 GHz
Avg|Hold: 100/100

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.20000 GHz
#Res BW 1.0 MHz

802.11n-HT20-5200MHz

Mkr1 5.195 95 GHz

8.347 dBm

Span 30.00 MHz

Sweep 1.000 ms (1001 pts)

Auto Tune

Center Freq
5200000000 GHz

StartFreq
5.185000000 GHz

Stop Freq
5.215000000 GHz
||

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz

SENSE:INT|

AC | ALIGN AUTO

Avg Type: RMS

0000
Avg|Hold: 100/100

Trig: Free Run
#Atten: 26 dB

PNO: Fast =+~
IFGain:Low

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.24000 GHz

#Res BW 1.0 MHz VBW 3.0 MHz*

MSG

802.11n-HT20-5240MHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)

B

Frequency

Auto Tune

Center Freq
5.240000000 GHz

StartFreq
5225000000 GHz

Stop Freq
5.255000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RE 0 AC | SENSE:INT| ALIGN AUTC [ 01:43:32 AM Nov16, 2017 F
Center Freq 5.190000000 GHz ) Avg Type: RMS 2
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.19000 GHz
#Res BW 1.0 MHz

MSG

Mkr1 5.187 84 GHz
3.378 dBm

Span 60.00 MHz

VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

802.11n-HT40-5190MHz

Auto Tune

Center Freq
5.190000000 GHz

StartFreq
5.160000000 GHz

Stop Freq
5.220000000 GHz
||

CF Step
6.000000 MHz

Auto

Freq Offset
0Hz

Ii Keysight Spectrum Analyzer - Swept SA

RL RF | 500 AC |

Center Freq 5.230000000

Ref Offset 7.2 dB

1LU dBidiv  Ref 20.00 dBm

Center 5.23000 GHz
#Res BW 1.0 MHz

MSi

SENSE:INT| ALIGN AUTO |El] :48:32 AM Nov 16, 2017
GHz Avg Type: RMS :
PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Span 60.00 MHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT40-5230MHz

==

Auto Tune

Center Freq
5.230000000 GHz

StartFreq
5.200000000 GHz

Stop Freq
5260000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
0Hz

775 Montague Expressway, Milpitas, CA 95035, USA « Phone: (+1) 408 526 1188 « Facsimile (+1) 408 526 1088

Visit us at: www.siemic.com; Follow us at:



http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC

Test report No.

FCC_SL17063001-RUC-018A2_W52W58

Page

3
SIEMIC

78 of 149

A Bureau Veritas Group Company

Ii Keysight Spectrum Analyzer - Swept SA

d RL RF 50Q  AC | SENSE:INT] [ ALIGN AUTO

|01:41:51 AM Nov 16, 2017

Avg Type: RMS

Center Freq 5.210000000 GHz
Avg|Hold: 100/100

PNO: Fast —»— 1rig: FreeRun

IFGain:Low #Atten: 26 dB

Ref Offset 7.2 dB
Ref 20.00 dBm

Center 5.21000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz*

MSG ﬁESTATUS

802.11ac-VHT80-5210MHz

TrACE EIER
TvPE Y
plaA AAAAA

Mkr1 5.213 96 GHz

-0.766 dBm

Span 120.0 MHz

Sweep 1.000 ms (1001 pts)

[

Auto Tune

Center Freq
5210000000 GHz

StartFreq
5.150000000 GHz

Stop Freq
5270000000 GHz

CF Step
12.,000000 MHz
Auto Man

Freq Offset
0Hz
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Test Plot for W58:
Chain 0:
—ri Keysight Spectrum Analyzer - Swept SA = @@
RL RF | 5009 AC SENSE:INT| ALIGN AUTO

Ref Offset 8.3 dB
Ref 20.00 dBm

Center 5.74500 GHz
#Res BW 100 kHz

MSG

Center Freq 5.74500000 GHz

PNO: Fast —+— Trig: FreeRun

IFGain:Low #Atten: 26 dB

VBW 300 kHz*

802.11a-5745MHz

Avg Type: RMS
Avg|Hold: 100/100

|04:57:36 AM Nov17, 2017

Auto Tune

Center Freq
5.745000000 GHz

StartFreq
5.730000000 GHz

Stop Freq
5.760000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0Hz

Mkr1 5.745 606 00 GHz
-0.335 dBm

Span 30.00 MHz
Sweep 5.333 ms (40001 pts)

Ii Keysight Spectrum Analyzer - Swept SA

B

RL RF Q AC

Center Freq 5.7

Ref Offset 8.3 dB
Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

MSG

00000 GHz

| SENSE:INT|

ALIGN AUTO

Trig: Free Run
#Atten: 26 dB

PNO: Fast +—#—
IFGain:Low

VBW 300 kHz*

802.11a-5785MHz

Avg Type: RMS
Avg|Hold: 100/100

Auto Tune

Mkr1 5.781 856 75 GHz

~1.061 dBm | |

Center Freq
5.785000000 GHz

StartFreq
5.770000000 GHz

Stop Freq
5.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Span 30.00 MHz
Sweep 5.333 ms (10001 pts)
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—ri Keysight Spectrum Analyzer - Swept SA =R
RL RF 0 AC | SENSE:INT| ALIGN AUTO | 05:03:25 AM Nov17,

Avg Type: RMS
Trig: Free Run Avg|Hold: 100/100

#Atten: 26 dB

PNO: Fast =+~
IFGain:Low

Mkr1 5.827 141 25 GHz

Ref Offset 8.3 dB -0.533 dBm

Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 100 kHz

Span 30.00 MHz
Sweep 5.333 ms (10001 pts)

802.11a-5825MHz

Auto Tune

Center Freq
5.825000000 GHz

StartFreq
5.810000000 GHz

Stop Freq
5.840000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

[500Q | SENSE:INT]

ALIGN AUTO
Avg Type: RMS
Avg|Hoeld: 100/100

AC [05:10:22 AM
0000 GHz
PNO: Fast —*—
IFGain:Low

Center Freq 5.745

Trig: Free Run
#Atten: 26 dB
Mkr1 5.740 592 25 GHz

Ref Offset 8.3 dB -0.590 dBm

10 dBidiv. Ref 20.00 dBm
Log

Jo

Center 5.74500 GHz
#Res BW 100 kHz

MSG

Span 30.00 MHz
Sweep 5.333 ms (40001 pts)

VBW 300 kHz*

802.11n-HT20-5745MHz

Auto Tune

i |
Center Freq
5.745000000 GHz
[ |

StartFreq
5.730000000 GHz

Stop Freq
5.760000000 GHz
|

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz
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I‘ BE Keysight Spectrum Analyzer - Swept SA

RL RE 0 AC |

SENSE:INT]

ALTGN AUTO

|05:07:53 AMNov 17, 2017

Center Freq 5. 785000000 GHz
PNO: Fast —*—
IFGain:Low

Ref Offset 8.3 dB

10ngd|v Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

Trig: Free Run
#Atten: 26 dB

Avg Type: RMS
Avg|Held: 100/100

Span 30.00 MHz

Sweep 5.333 ms (40001 pts)

802.11n-HT20-5785MHz

e

Auto Tune

Center Freq
5.785000000 GHz

StartFreq
5.770000000 GHz

Stop Freq
5800000000 GHz
||

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz

SENSE:INT|

ALIGN AUTO

| 05:06:11 AM Nov17, 2017

PNO: Fast =+~
IFGain:Low

Ref Offset 8.3 dB

1LO dBidiv. Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 100 kHz

Trig: Free Run
#Atten: 26 dB

VBW 300 kHz*

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 5.819 984 75 GHz

802.11n-HT20-5825MHz

-0.704 dBm

Span 30.00 MHz
Sweep 5.333 ms (10001 pts)

B

Frequency

Auto Tune

Center Freq
5.825000000 GHz

StartFreq
5.810000000 GHz

Stop Freq
5.840000000 GHz

CF Step
3.000000 MHz
Auto Man

e
Freq Offset
0Hz
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I‘ BE Keysight Spectrum Analyzer - Swept SA o e[
RL RF 0 ac | SEI‘JEE:INTf ALIGN AUTO |DS 13:51 AM Nov17, 2017 PR
Center Freq 5.755000000 GHz Avg Type: RMS z ' dsnEY

PNO: Fast —»— 1rig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 26 dB
Auto Tune

Ref Offset 8.3 dB
10ngd|v Ref 20.00 dBm =J. ——

Center Freq
5.755000000 GHz

StartFreq
5.725000000 GHz

Stop Freq
5.785000000 GHz
||

CF Step
6.000000 MHz

Auto

Freq Offset
0Hz

Center 5.75500 GHz Span 60.00 MHz
#Res BW 100 kHz Sweep 3.000 ms (40001 pts)

802.11n-HT40-5755MHz

==

| 504 A | SENSE:INT| ALIGN AUTO |E|5:]8:17.AMNUV17. 2017 e —
Center Freq 5. 795000000 GHz Avg Type: RMS Al 4 q 4

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 5.792 493 5 GHz|JERELS
Ref Offset 8.3 dB
1Lg dBidiv RZf 2;.e00 dBm _3.974 dBm I

Center Freq
5.795000000 GHz

StartFreq
5.765000000 GHz

Stop Freq
5.825000000 GHz

CF Step
6.000000 MHz
Auto Man

EEE e
Freq Offset
0Hz

Center 5.79500 GHz Span 60.00 MHz
#Res BW 100 kHz VBW 300 kHz* Sweep 8.000 ms (40001 pts)

802.11n-HT40-5795MHz
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Avg Type: RMS
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—E Keysight Spectrum Analyzer - Swept SA (=N [m3w]
0 RL RF 500 AC | SENSE:INT] | ALIGN AUTO
=

Center Freq 5.775000000 GHz

Ref Offset 8.3 dB
Ref 20.00 dBm

Center 5.77500 GHz

#Res BW 100 kHz

MSG E STATUS

—— 1rig: Free Run
#Atten: 26 dB

PNO: Fast Avg|Held: 100/100

IFGain:Low Bl A AAAAA

Mkr1 5.769 993 GHz
-9.312 dBm

Span 120.0 MHz

VBW 300 kHz* Sweep 16.00 ms (40001 pts)

802.11ac-VHT80-5775MHz

Auto

5775000000 GHz
B

5.715000000 GHz
|

5.835000000 GHz
[

12.000000 MHz

Auto Tune

Center Freq

StartFreq

Stop Freq

CF Step

Freq Offset
0Hz
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Chain 1:
—ri Keysight Spectrum Analyzer - Swept SA = @@
RL RF | 5009 AC SENSE:INT| ALIGN AUTO

Ref Offset 8.3 dB
Ref 20.00 dBm

Center 5.74500 GHz
#Res BW 100 kHz

MSG

Center Freq 5.74500000 GHz

PNO: Fast —+— Trig: FreeRun

IFGain:Low #Atten: 26 dB

VBW 300 kHz*

802.11a-5745MHz

Avg Type: RMS
Avg|Hold: 100/100

|04:58:43 AM Nov17, 2017

Mkr1 5.745 890 25 GHz
-0.632 dBm

Span 30.00 MHz
Sweep 5.333 ms (40001 pts)

Auto Tune

Center Freq
5.745000000 GHz

StartFreq
5.730000000 GHz

Stop Freq
5.760000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0Hz

Ii Keysight Spectrum Analyzer - Swept SA

RL RF Q AC

Center Freq 5.7

Ref Offset 8.3 dB
Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

MSG

00000 GHz

| SENSE:INT|

ALIGN AUTO

Trig: Free Run
#Atten: 26 dB

PNO: Fast +—#—
IFGain:Low

VBW 300 kHz*

802.11a-5785MHz

Avg Type: RMS
Avg|Hold: 100/100

Mkr1 5.784 386 50 GHz
-0.884 dBm

Span 30.00 MHz
Sweep 5.333 ms (10001 pts)

B

Auto Tune

Center Freq
5.785000000 GHz

StartFreq
5.770000000 GHz

Stop Freq
5.800000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz
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B

SENSE:INT| ALIGN AUTO | 05:04:07 AM Nov17,
Avg Type: RMS TRACE Frequency

PNO: Fast ~»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Ii Keysight Spectrum Analyzer - Swept SA

Mkr1 5.822 766 50 GHz |SGECRELS
Ref Offset 8.3 dB
R:f 2;.900 [+1=141] -0.440 dBm I

Center Freq
5.825000000 GHz

StartFreq
5.810000000 GHz

Stop Freq
5.840000000 GHz
\ | em—
CF Step

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Center 5.82500 GHz Span 30.00 MHz
#Res BW 100 kHz Sweep 5.333 ms (10001 pts)

802.11a-5825MHz
[500 AC | [ [ SENSE:INT] ALTGN AUTO [ 05:09:43 AM
Center Freq 5.745000000 GHz ] Avg Type: RMS nes
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 26 dB

Mkr1 5.740 602 00 GHz |
Ref Offset 8.3 dB
1L%gBidiv sz Zg.e()() [+1=141] -0.593 dBm I

Center Freq

- ----= 5.745000000 GHz

StartFreq
5.730000000 GHz

Stop Freq
5.760000000 GHz
|

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz

Center 5.74500 GHz Span 30.00 MHz
#Res BW 100 kHz VBW 300 kHz* Sweep 5.333 ms (40001 pts)

MSG

802.11n-HT20-5745MHz
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RF 0 AC | SENSE:INT] ALIGN AUTOD |05:08:26 AM Nov17, 2017

Avg Type: RMS

Center Freq 5.785000000 GHz
Avg|Hold: 100/100

PNO: Fast —»— 1rig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset 8.3 dB
Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 100 kHz

802.11n-HT20-5785MHz

Mkr1 5.780 610 25 GHz

0.155 dBm

Span 30.00 MHz

Sweep 5.333 ms (40001 pts)

Auto Tune

Center Freq
5.785000000 GHz

StartFreq
5.770000000 GHz

Stop Freq
5800000000 GHz
||

CF Step
3.000000 MHz

Auto

Freq Offset
0Hz

SENSE:INT|

AC | ALIGN AUTO

Avg Type: RMS

0000
Avg|Hold: 100/100

Trig: Free Run
#Atten: 26 dB

PNO: Fast =+~
IFGain:Low

Ref Offset 8.3 dB
Ref 20.00 dBm

Milllﬂ“

Center 5.82500 GHz

#Res BW 100 kHz VBW 300 kHz*

MSG

802.11n-HT20-5825MHz

Mkr1 5.820 623 75 GHz

-0.808 dBm

Span 30.00 MHz
Sweep 5.333 ms (10001 pts)

B

Frequency

Auto Tune

Center Freq
5.825000000 GHz

StartFreq
5.810000000 GHz

Stop Freq
5.840000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz
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I‘ BE Keysight Spectrum Analyzer - Swept SA o e[
RL RF 0 ac | SEI‘JEE:INTf ALIGN AUTO |DS 14:30 AM Nov17, 2017 PR
Center Freq 5.755000000 GHz Avg Type: RMS z ' dsnEY

PNO: Fast —»— 1rig: Free Run Avg|Held: 100/100
IFGain:Low #Atten: 26 dB
Auto Tune

Ref Offset 8.3 dB
10gBIdIV Ref 20.00 dBm = e |

Center Freq
5.755000000 GHz

StartFreq
5.725000000 GHz

Stop Freq
5.785000000 GHz
||

CF Step
6.000000 MHz

Auto

Freq Offset
0Hz

Center 5.75500 GHz Span 60.00 MHz
#Res BW 100 kHz Sweep 3.000 ms (40001 pts)

802.11n-HT40-5755MHz

==

| 504 A | SENSE:INT| ALIGN AUTO |E|5:]7:4] AMNov17, 2017 e —
Center Freq 5. 795000000 GHz Avg Type: RMS Al 4 q 4

PNO: Fast —»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 5.792 510 0 GHz|JEERELS
Ref Offset 8.3 dB
1Lg dBidiv RZf 2;.e00 dBm _4.084 dBm I

Center Freq
5.795000000 GHz

StartFreq
5.765000000 GHz

Stop Freq
5.825000000 GHz

CF Step
6.000000 MHz
Auto Man

EEE e
Freq Offset
0Hz

Center 5.79500 GHz Span 60.00 MHz
#Res BW 100 kHz VBW 300 kHz* Sweep 8.000 ms (40001 pts)

802.11n-HT40-5795MHz
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—E Keysight Spectrum Analyzer - Swept SA (=N [m3w]
0 RL RF 500 AC | SENSE:INT] | ALIGN AUTO
=

Center Freq 5.775000000 GHz

Ref Offset 8.3 dB
Ref 20.00 dBm

Center 5.77500 GHz

#Res BW 100 kHz

MSG E STATUS

—— 1rig: Free Run
#Atten: 26 dB

PNO: Fast Avg|Held: 100/100

IFGain:Low Bl A AAAAA

Mkr1 5.769 990 GHz
-9.086 dBm

Span 120.0 MHz

VBW 300 kHz* Sweep 16.00 ms (40001 pts)

802.11ac-VHT80-5775MHz

Auto

5775000000 GHz
B

5.715000000 GHz
|

5.835000000 GHz
[

12.000000 MHz

Auto Tune

Center Freq

StartFreq

Stop Freq

CF Step

Freq Offset
0Hz
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T310S Beamforming Mode
Test Plot for W52:
Chain 0:

Iﬁ Keysight Spectrum Analyzer - Swept SA

RL Q A | SENSE:INT|

ALIGN AUTO

[02:44:55 Am

Center Freq 5.180000000 GHz

PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset7.2 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz

MSG

Avﬁ Type: RMS
Avg|Hold: 100/100

Sweep 1.000 ms (1001 pts)

802.11a-5180MHz

TRACE
TYPE]

Center Freq
6.180000000 GHz

StartFreq
5.165000000 GHz

Span 30.00 MHz

SENSE:INT]

ALIGN AUTO

[02:49:38 AM Nov 16, 2017

PNO: Fast =»— 1rig: FreeRun
IFGain:Low #Atten: 26 dB

Ref Offset7.2 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 1.0 MHz VBW 3.0 MHz¥

MSG

Avﬁ Type: RMS
Avg|Hold: 100/100

Mkr1 5.180 93 GHz

802.11n-HT20-5180MHz

7.218 dBm

Center Freq
5.180000000 GHz

StartFreq
5.165000000 GHz

StopFreq
6.195000000 GHz

Span 30.00 MHz
Sweep 1.000 ms (1001 pts)
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Ii Keysight Spectrum Analyzer - Swept SA B
RL RE 500 AC | SENSE:INT] ALIGN AUTO _ |02:52:00 AM Nov 16, 2017
Center Freq 5.190000000 GHz ) Avg Type: RMS
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Ref Offset7.2 dB
Ref 20.00 dBm

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 MHz i Sweep 1.000 ms (1001 pts)

802.11n-HT40-5190MHz

SENSE:INT| | ALIGN AUTO |UZ:55:23AM Nov16, 2017
Avg Type: RMS
PNO: Fast +#— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Ref Offset 7.2 dB Mkr1 5.203 28 GHz

Ref 20.00 dBm -1.186 dBm

Center 5.21000 GHz Span 120.0 MHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG

802.11ac-VHT80-5210MHz
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Chain 1:

i Keysight Spectrum Analyzer - Swept SA
RL Q A | SENSE:INT| ALIGN AUTO
Center Freq 5.180000000 GHz ) Avg Type: RMS
PNO: Fast —#— 1rig: Free Run Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 7.2 dB Mkr1 5.176 85 GHz

Ref 20.00 dBm 7.900 dBm

Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz Sweep 1.000 ms (1001 pts)

MSG

802.11a-5180MHz

SENSE:INT| ALIGN AUTO |UZ:4B:]] AM Nov 16, 2017
Avg Type: RMS
PNO: Fast ~»— 1rig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 5.184 77 GHz
Ref 20,00 4Bm 7.153 dBm

Center 5.18000 GHz Span 30.00 MHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG

802.11n-HT20-5180MHz
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BE Keysight Spectrum Analyzer - Swept SA = E=
eysight Sp lyz pl
RL RF 500 AC [ SENSE:INT] ALTGN AUTO __ [02:52:28 AM Nov 16, 2017

Center Freq 5.190000000 GHz . Avg Type: RMS
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 5.186 88 GHz
Ref Offset 7.2 dB
Ref 20,00 dBm 2.494 dBm

Center 5.19000 GHz Span 60.00 MHz
#Res BW 1.0 MHz i Sweep 1.000 ms (1001 pts)

MSG

802.11n-HT40-5190MHz

SENSE:INT| ALIGN AUTO
Avg Type: RMS
PNO: Fast —»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 26 dB

Mkr1 5.216 24 GHz
Ref 20.00 dBm *1.190 dBm

Center 5.21000 GHz Span 120.0 MHz
#Res BW 1.0 MHz i Sweep 1.000 ms (1001 pts)

MSG

802.11ac-VHT80-5210MHz

Note: T310S power setting for Beamforming and Non-Beamforming modes just list 4 channels is different, other channels are same.
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10.6 Band Edge and Emission Mask Measurement

Requirement(s):

Spec ltem Requirement Applicable

For transmitters operating in the 5.15-5.25 GHz band: all emissions outside of the

(1) | 5.15-5.35 GHz band shall not exceed an EIRP of -27 dBm/MHz.
For transmitters operating in the 5.725-5.825 GHz band: all emissions shall be
47CFR§ limited to a level of -27 dBm/MHz at 75 MHz or more above or below the band
15.407(b)(2), edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band edge,
15.407(b)(6) (4) and from 25 MHz above or below the band edge increasing linearly to a level of

15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27 dBm/MHz at the band
edge.

Test Setup
789033 D02 General UNII Test Procedures New Rules v01r02, II.F. Method SA-1
Band Edge measurement:
- For average emissions measurements, follow the procedures described in section 11.G.6., “Procedures for
Procedure Average Unwanted Emissions Measurements above 1000 MHz”, except for the following changes:
Set RBW=100kHz
Set VBW=300kHz
Perform a band-power integration across the 1 MHz bandwidth in which the band-edge emission level is to
be measured.
Remark Directional antenna gain was added to the offset.
Result Pass U] Fail
Test Data [ Yes (See below) N/A
Test Plot Yes (See below) LI N/A

Test was done by Cipher at RF test site.
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T310N

Test Plot for W52;

Chain 0:

BE Keysight Spectrum Analyzer - Channel Power

e |

Center Freq 5.149500000 GHz

# FGain:Low

Ref -8.30 dBm

Channel Power

-30.80 dBm /1 MHz

| SENSE:INT] [ ALIGN AUTO

|02:23:35 AM Nov 15, 2017

Center Freq: 5.149500000 GHz
. Trig: FreeRun Avg|Hold:>10/10
#Atten: 10 dB

#/BW 300 kHz

Power Spectral Density

-90.80 dBm /Hz

Radio Std: Nene

Radio Device: BTS

Frequency

Center Freq
5.149500000 GHz

802.11a-5180MHz

[

Center Freq 5.350500000 GHz

)
# FGain:Low

| SENSE:INT] [ ALIGN AUTO

| 02:50:25 AM Nov 15, 2017

Center Freq: 5.350500000 GHz
. Trig: FreeRun Avg|Hold:>10/10
#Atten: 10 dB

Radio Std: None

Radio Device: BTS

Frequency

Ref -8.30 dBm

Channel Power

-45.15 dBm /1 MHz

#VBW 300 kHz

Power Spectral Density

-105.2 dBm /Hz

802.11a-5240MHz

Freq Offset
0Hz
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[

Ii Keysight Spectrum Analyzer - Channel Power
[

Frequency

d RL RE 500 AC SENSE:INT| ALIGN AUTO  |02:56:40 AM Nov15, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None
. Trig: FreeRun Avg|Hold:>10/10

AFGain:Low  #Atten: 10 dB

Radio Device: BTS

Ref -8.30 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-29.74 dBm /1 MHz

802.11n-HT20-5180MHz

Power Spectral Density

-89.74 dBm

Center Freq
5.149500000 GHz

Freq Offset

IHz 0 Hz

| sEnSE:NT] [ ALIGN AUTO

[02:52:32 AM Nov 15, 2017
Frequency

Center Freq: 5.350500000 GHz
~ ) Trig: FreeRun Avg|Hold:=10/10

™ #Atten: 10 dB

Center Freq 5.350500000 GHz

C
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref -8.30 dBm

Center 5.351 GHz

#Res BW 100 kHz #VBW 300 kHz

Power Spectral De

-105.2 dBm /Hz

Channel Power

-45.16 dBm /1 MHz

Center Freq
5.350500000 GHz

nsity

802.11n-HT20-5240MHz
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[

Ii Keysight Spectrum Analyzer - Channel Power
[

Frequency

d RL RE 500 AC SENSE:INT| ALIGN AUTO  |01:10:47 AM Nov16, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None
. Trig: FreeRun Avg|Hold:>10/10

AFGain:Low  #Atten: 10 dB

Radio Device: BTS

Ref -10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-28.28 dBm /1 MHz

802.11n-HT40-5190MHz

Power Spectral Density

-88.28 dBm

Center Freq
5.149500000 GHz

Freq Offset

IHz 0 Hz

| sEnSE:NT] [ ALIGN AUTO

[01:14:49 AM Nov 16, 2017
Frequency

Center Freq: 5.350500000 GHz
~ ) Trig: FreeRun Avg|Hold:=10/10

™ #Atten: 10 dB

Center Freq 5.350500000 GHz

C
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref -8.30 dBm

Center 5.351 GHz

#Res BW 100 kHz #VBW 300 kHz

Power Spectral De

-104.4 dBm /Hz

Channel Power

-44.37 dBm /1 MHz

Center Freq
5.350500000 GHz

nsity

802.11n-HT40-5230MHz
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—ri Keysight Spectrum Analyzer - Channel Power EI@
d RL RF 50Q  AC | SENSE:INT] [ ALIGN AUTO  [01:28:05 AM Nov16, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref -10.00 dBm

Center Freq
5.149500000 GHz

#Res BW 100 kHz #VBW 300 kHz

Channel Power Power Spectral Density

-28.43 dBm /1 MHz -88.43 dBm /Hz

802.11ac-VHT80-5210MHz
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Chain 1:

Ii Keysight Spectrum Analyzer - Channel Power

e |

] RL RFE

Center Freq 5.149500000 GHz

#FGain:Low

| SENSE:INT] [ ALIGN AUTO

|02:22:54 AM Nov 15, 2017

. ) Trig: FreeRun

Center Freq: 5.149500000 GHz
Avg|Hold:>10/10
#Atten: 10 dB

Radio Std: None Frequency

Radio Device: BTS

Channel Power

-31.13 dBm /1 MHz

Ref -8.30 dBm
Center 5.15 GHz
#Res BW 100 kHz

#VBW 300 kHz

Power Spectral Density

-91.13 dBm /Hz

Center Freq
5.149500000 GHz

802.11a-5180MHz

Center Freq 5.35000000 GHz _

-
# FGain:Low

| sEnsE:NT] [ ALIGN AUTO

|02:49:53 AM Nov 15, 2017

Center Freq: 5.350500000 GHz
Trig: Free Run Avg|Hold:>10/10
#Atten: 10 dB

Radio Std: None Frequency

Radio Device: BTS

Channel Power

-45.08 dBm /1 MHz

Ref -8.30 dBm
Center 5.351 GHz
#Res BW 100 kHz

#VBW 300 kHz

Power Spectral Density

-105.1 dBm /Hz

802.11a-5240MHz

Center Freq
5.350500000 GHz

Freq Offset
0 Hz
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[

Ii Keysight Spectrum Analyzer - Channel Power
[

Frequency

d RL RE 500 AC SENSE:INT| ALIGN AUTO _ [02:57:11 AM Nov15, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None
. Trig: FreeRun Avg|Hold:>10/10

AFGain:Low  #Atten: 10 dB

Radio Device: BTS

Ref -10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-29.85 dBm /1 MHz

802.11n-HT20-5180MHz

Power Spectral Density

-89.85 dBm

Center Freq
5.149500000 GHz

Freq Offset

IHz 0 Hz

| sEnSE:NT] [ ALIGN AUTO

[02:53:01 AM Nov 15, 2017
Frequency

Center Freq: 5.350500000 GHz
~ ) Trig: FreeRun Avg|Hold:=10/10

™ #Atten: 10 dB

Center Freq 5.350500000 GHz

C
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref -8.30 dBm

Center 5.351 GHz

#Res BW 100 kHz #VBW 300 kHz

Power Spectral De

-105.1 dBm /Hz

Channel Power

-45.08 dBm /1 MHz

Center Freq
5.350500000 GHz

nsity

802.11n-HT20-5240MHz
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e |

Ii Keysight Spectrum Analyzer - Channel Power

[01:11:38 AM Nov 16, 2017

ALIGN AUTO
Frequency

| SENSE:INT]

(] RL RE 500 AC

Center Freq 5.149500000 GHz
# FGain:Low

Ref -10.00 dBm

Channel Power

-27.74 dBm /1 MHz

Center Freq: 5.149500000 GHz
. Trig: FreeRun
#Atten: 10 dB

Radio Std: Nene

Avg|Hold:>10/10
Radio Device: BTS

Center Freq
5.149500000 GHz

#/BW 300 kHz

Power Spectral Density

-87.74 dBm /Hz

802.11n-HT40-5190MHz

|01:14:17 AM Nov 16, 2017

Center Freq 5.350500000 GHz

ALIGN AUTO
Frequency

| SENSE:INT]

] Trig: Free Run
# FGain:Low

Center Freq: 5.350500000 GHz Radio Std: None

Avg|Hold:>10/10
#Atten: 10 dB Radio Device: BTS

Ref -8.30 dBm

Channel Power

-44.41 dBm /1 MHz

#VBW 300 kHz

Power Spectral Density

-104.4 dBm /Hz

Freq Offset
0Hz

802.11n-HT40-5230MHz
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—ri Keysight Spectrum Analyzer - Channel Power EI@
d RL RF 50Q  AC | SENSE:INT] [ ALIGN AUTO  [01:27:30 AM Nov 16, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref -10.00 dBm

Center Freq
5.149500000 GHz

#Res BW 100 kHz #VBW 300 kHz

Channel Power Power Spectral Density

-28.26 dBm /1 MHz -88.26 dBm /Hz

802.11ac-VHT80-5210MHz
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Test Plot for W58:
Chain 0:
i Keysight Spectrum Analyzer - Swept SA @
RL RF [s00 Ac | SENSE:INT] ALIGN AUTO  |02:49:04 AM Nov17, 2017 =
Center Freq 5.787500000 GHz Avg Type: RMS |

PASS

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

IFGain:Low

] Trig: Free Run
#Atten: 26 dB

VBW 3.0 MHz*

802.11a-5745MHz

Avg|Held:>100/100

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0Hz

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

B

Ii Keysight Spectrum Analyzer - Swept SA
RL RF o AC |

Center Freq 5.787500000

GHz

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

PNO: Fast
IFGain:Low

SENSE:INT|

ALIGN AUTO

7 Trig: FreeRun
#Atten: 26 dB

VBW 3.0 MHz*

802.11a-5785MHz

Avg Type: RMS
Avg|Hold:>100/100

Frequency

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0 Hz

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

STATUS
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RE 0 AC | SENSE:INT] ALIGN AUTC  [03:03:16 AM Nov17, 2017 F
Center Freq 5.787500000 GHz ) Avg Type: RMS L 2
PNO: Fast L, Trig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 21.8 dB

10 dBidiv. Ref 31.80 dBm
Log

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

S

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

802.11a-5825MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz

PASS

Ref Offset 21.8 dB

1LU dBidiv  Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSi

ALIGN AUTO
Avg Type: RMS
Avg|Hold:>100/100

SENSE:INT| |04:32:24 AM Nov17, 2017

PNO: Fast () Trig: FreeRun
IFGain:Low #Atten: 26 dB

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT20-5745MHz

=T

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0Hz
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RE 0 AC | SENSE:INT] ALIGN AUTC  [04:29:02 AM Nov17, 2017 F
Center Freq 5.787500000 GHz ) Avg Type: RMS L 2
PNO: Fast L, Trig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 21.8 dB

10 dBidiv. Ref 31.80 dBm
Log

Start 5.6000 GHz
#Res BW 1.0 MHz

S

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

802.11n-HT20-5785MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz

AC |

0000

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

SENSE:INT| ALIGN AUTO
Avg Type: RMS

Avg|Hold:>100/100

| 04:24:49 AM Nov 17, 2017

Trig: Free Run

PNO: Fast G
™ #Atten: 26 dB

IFGain:Low

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT20-5825MHz

B

Frequency

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0 Hz
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RE 0 AC | SENSE:INT] ALIGN AUTC | 04:34:47 AM Nov17, 2017 F
Center Freq 5.787500000 GHz ) Avg Type: RMS L 2
PNO: Fast L, Trig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

802.11n-HT40-5755MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz

PASS

Ref Offset 21.8 dB

1LU dBidiv  Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSi

ALIGN AUTO
Avg Type: RMS
Avg|Hold:>100/100

SENSE:INT| | 04:28:56 AM Nov 17, 2017

PNO: Fast () Trig: FreeRun
IFGain:Low #Atten: 26 dB

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT40-5795MHz

=T

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0Hz
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—E Keysight Spectrum Analyzer - Swept SA (=N [m3w]
0 RL RF 500 AC | SENSE:INT] | ALIGN AUTO
=

Trace 1 Pass

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

Ref Offset 21.8 dB
Ref 31.80 dBm

Avg Type: RMS
PNO: Fast L, 1rig: FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 26 dB

algg A NN NN

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11ac-VHT80-5775MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz
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Chain 1:

Ii Keysight Spectrum Analyzer - Swept SA

B

RL RF 0 AC |

SENSE:INT|

ALIGN AUTO

0000
PNO: Fast
IFGain:Low

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

Trig: Free Run
#Atten: 26 dB

Avg Type: RMS
Avg|Hold:>100/100

Sweep 1.000 ms (1001 pts)

802.11a-5745MHz

Frequency

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0 Hz

Stop 5.9750 GHz

SENSE:INT]

ALTGN AUTO

PNO: Fast ()
IFGain:Low

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

VBW 3.

Trig: Free Run
#Atten: 26 dB

0 MHz*

Avg Type: RMS
Avg|Held:>100/100

802.11a-5785MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto

Freq Offset
0Hz

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RE 0 AC | SENSE:INT] ALIGN AUTC  [03:02:33 AM Nov17, 2017 F
Center Freq 5.787500000 GHz ) Avg Type: RMS L 2
PNO: Fast L, Trig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

802.11a-5825MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz

PASS

Ref Offset 21.8 dB

1LU dBidiv  Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSi

ALIGN AUTO
Avg Type: RMS
Avg|Hold:>100/100

SENSE:INT| | 04:21:45 AM Nov17, 2017

PNO: Fast () Trig: FreeRun
IFGain:Low #Atten: 26 dB

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT20-5745MHz

=T

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0Hz
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—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RE 0 AC | SENSE:INT] ALIGN AUTC | 04:28:21 AM Nov17, 2017 F
Center Freq 5.787500000 GHz ) Avg Type: RMS L 2
PNO: Fast L, Trig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

802.11n-HT20-5785MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz

AC |

0000

Ref Offset 21.8 dB
Ref 31.80 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

SENSE:INT| ALIGN AUTO
Avg Type: RMS

Avg|Hold:>100/100

| 04:25:30 AM Nov 17, 2017

—— Trig: FreeRun
#Atten: 26 dB

PNO: Fast
IFGain:Low

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT20-5825MHz

B

Frequency

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0 Hz
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Iﬁ Keysight Spectrum Analyzer - Swept SA o[- | [

RL RF 0 AC | | SENSE:INT[ ALIGN AUTO |D4135146 AMNov17, 2017 PR
Center Freq 5.787500000 GHz Avg Type: RMS 2 dsnEY

PNO: Fast L, 1rig: FreeRun Avg|Hold:>100/100
IFGain:Low #Atten: 26 dB

Auto Tune

Ref Offset 21.8 dB

Ref 31.80 dBm s |

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz

Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSG

802.11n-HT40-5755MHz

Ii Keysight Spectrum Analyzer - Swept SA i@
RL RF | 509  AC | | SENSE:INT| ALIGN AUTO |04:38:10 AM Nov 17, 2017 FCE
Center Freq 5.787500000 GHz Avg Type: RMS i : ey

5 .1 Trig: FreeRun Avg|Hold:>100/100
PNO: Fast 9 g
PASS IFGainiLow _ #Atten: 26 dB

Auto Tune

Ref Offset 21.8 dB

1LU dBidiv. Rel 31.80 dBm |

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0Hz

Start 5.6000 GHz Stop 5.9750 GHz
#Res BW 1.0 MHz VBW 3.0 MHz* Sweep 1.000 ms (1001 pts)

MSi

802.11n-HT40-5795MHz
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—E Keysight Spectrum Analyzer - Swept SA (=N [m3w]
0 RL RF 500 AC | SENSE:INT] | ALIGN AUTO
=

Trace 1 Pass

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

Ref Offset 21.8 dB
Ref 31.80 dBm

Avg Type: RMS
PNO: Fast L, 1rig: FreeRun Avg|Hold:>100/100

IFGain:Low #Atten: 26 dB

algg A NN NN

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11ac-VHT80-5775MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz
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T310S

Test Plot for W52;

Chain 0;

i Keysight Spectrum Analyzer - Channel Power

o |

i RL RF 500 AC
Center Freq 5.149500000 GHz
# FGain:Low

Ref 0.00 dBm

Center 5.15 GHz
#Res BW 100 kHz

Channel Power

-29.53 dBm /1 MHz

| SENSE:INT] [ ALIGN AUTO

[01:53:54 AM Nov 16, 2017

Center Freq: 5.149500000 GHz
.1 Trig: FreeRun Avg|Hold:>10/10
#Atten: 10 dB

#VBW 300 kHz

Frequency

Radio Std: Nene

Radio Device: BTS

Center Freq
5.149500000 GHz

Power Spectral Density

-89.53 dBm /Hz

802.11a-5180MHz

Center Freq 5.35000000 GHz

-
# FGain:Low

| sEnSE:NT] [ ALIGN AUTO

| 01:57:44 AM Nov 16, 2017

Center Freq: 5.350500000 GHz
.1 Trig: FreeRun Avg|Hold:>10/10
#Atten: 10 dB

Radio Std: None Frequency

Radio Device: BTS

Ref -13.80 dBm

Center 5.351 GHz
#Res BW 100 kHz

Channel Power

-50.83 dBm /1 MHz

#VBW 300 kHz

Power Spectral Density

-110.8 dBm /Hz

802.11a-5240MHz
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[

Ii Keysight Spectrum Analyzer - Channel Power
[

Frequency

d RL RE 500 AC SENSE:INT| ALIGN AUTO  |02:03:50 AM Nov 16, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None
. Trig: FreeRun Avg|Hold:>10/10

AFGain:Low  #Atten: 10 dB

Radio Device: BTS

Ref -10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-28.34 dBm /1 MHz

802.11n-HT20-5180MHz

Power Spectral Density

-88.34 dBm

Center Freq
5.149500000 GHz

Freq Offset

IHz 0 Hz

| sEnSE:NT] [ ALIGN AUTO

[02:01:12 AMNov 16, 2017
Frequency

Center Freq: 5.350500000 GHz
~ ) Trig: FreeRun Avg|Hold:=10/10

™ #Atten: 10 dB

Center Freq 5.350500000 GHz

C
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref -13.80 dBm

Center 5.351 GHz

#Res BW 100 kHz #VBW 300 kHz

Power Spectral De

-110.7 dBm /Hz

Channel Power

-50.70 dBm /1 MHz

Center Freq
5.350500000 GHz

nsity

802.11n-HT20-5240MHz
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[

Ii Keysight Spectrum Analyzer - Channel Power
[

Frequency

d RL RE 500 AC SENSE:INT| ALIGN AUTO _ [01:44:12 AM Nov 16, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None
. Trig: FreeRun Avg|Hold:>10/10

AFGain:Low  #Atten: 10 dB

Radio Device: BTS

Ref -10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-88.13 dBm

-28.13 dBm /1 MHz

802.11n-HT40-5190MHz

Power Spectral Density

Center Freq
5.149500000 GHz

Freq Offset

IHz 0 Hz

| sEnSE:NT] [ ALIGN AUTO

[01:47:52 AM Nov 16, 2017
Frequency

Center Freq: 5.350500000 GHz
~ ) Trig: FreeRun Avg|Hold:=10/10

™ #Atten: 10 dB

Center Freq 5.350500000 GHz

C
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref -13.80 dBm

Center 5.351 GHz

#Res BW 100 kHz #VBW 300 kHz

Power Spectral De

-108.8 dBm /Hz

Channel Power

-48.79 dBm /1 MHz

Center Freq
5.350500000 GHz

nsity
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—ri Keysight Spectrum Analyzer - Channel Power EI@
d RL RF 50Q  AC | SENSE:INT] [ ALIGN AUTO  [01:41:33 AM Nov16, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref -10.00 dBm

Center Freq
5.149500000 GHz

#Res BW 100 kHz #VBW 300 kHz

Channel Power Power Spectral Density

-30.72 dBm /1 MHz -90.72 dBm /Hz

802.11ac-VHT80-5210MHz
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Chain 1:

Ii Keysight Spectrum Analyzer - Channel Power

(o] )

500 AC

Center Freq 5.149500000 GHz

-
# FGain:Low

| SENSE:INT] [ ALIGN AUTO  [01:54:23 AM Nov16, 2017

. Trig: FreeRun

Center Freq: 5.149500000 GHz Frequency

Avg|Hold:>10/10

Radio Std: None

#Atten: 10 dB Radio Device: BTS

Ref -10.00 dBm

Center 5.15 GHz
#Res BW 100 kHz

Channel Power

-29.41 dBm /1 MHz

CenterFreq
5.149500000 GHz

#VBW 300 kHz

Power Spectral Density

-89.41 dBm /Hz

802.11a-5180MHz

(o[l )

Center Freq 5.35000000 GHz

\_
# FGain:Low

| SENSE:INT] [ ALIGN AUTO  [01:58:11 AM Nov16, 2017

™ #Atten: 10 dB

Radio Std: None Frequency

Center Freq: 5.350500000 GHz
Trig: Free Run Avg|Hold:=10/10

Radio Device: BTS

Ref -13.80 dBm

Center 5.351 GHz
#Res BW 100 kHz

Channel Power

-50.76 dBm /1 MHz

CenterFreq
5.350500000 GHz

#/BW 300 kHz

Power Spectral Density

-110.8 dBm /Hz

802.11a-5240MHz
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[

Ii Keysight Spectrum Analyzer - Channel Power
[

Frequency

d RL RE 500 AC SENSE:INT| ALIGN AUTO  |02:03:22 AM Nov 16, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None
. Trig: FreeRun Avg|Hold:>10/10

AFGain:Low  #Atten: 10 dB

Radio Device: BTS

Ref -10.00 dBm

#Res BW 100 kHz #VBW 300 kHz

Channel Power

-28.03 dBm /1 MHz

802.11n-HT20-5180MHz

Power Spectral Density

-88.03 dBm

Center Freq
5.149500000 GHz

Freq Offset

IHz 0 Hz

| sEnSE:NT] [ ALIGN AUTO

[02:00:43 AM Nov 16, 2017
Frequency

Center Freq: 5.350500000 GHz
~ ) Trig: FreeRun Avg|Hold:=10/10

™ #Atten: 10 dB

Center Freq 5.350500000 GHz

C
# FGain:Low

Radio Std: None

Radio Device: BTS

Ref -13.80 dBm

Center 5.351 GHz

#Res BW 100 kHz #VBW 300 kHz

Power Spectral De

-110.8 dBm /Hz

Channel Power

-50.83 dBm /1 MHz

Center Freq
5.350500000 GHz
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e |

Ii Keysight Spectrum Analyzer - Channel Power

|01:43:43 AM Nov 16, 2017

ALIGN AUTO
Frequency

| SENSE:INT]

(] RL RE 500 AC

Center Freq 5.149500000 GHz
# FGain:Low

Ref -10.00 dBm

Channel Power

-29.93 dBm /1 MHz

Center Freq: 5.149500000 GHz
. Trig: FreeRun
#Atten: 10 dB

Radio Std: Nene

Avg|Hold:>10/10
Radio Device: BTS

Center Freq
5.149500000 GHz

#/BW 300 kHz

Power Spectral Density

-89.93 dBm /Hz

802.11n-HT40-5190MHz

| 01:48:45 AM Nov 16, 2017

Center Freq 5.350500000 GHz

ALIGN AUTO
Frequency

| SENSE:INT]

] Trig: Free Run
# FGain:Low

Center Freq: 5.350500000 GHz Radio Std: None

Avg|Hold:>10/10
#Atten: 10 dB Radio Device: BTS

Ref -13.80 dBm

Channel Power

-48.33 dBm /1 MHz

#VBW 300 kHz

Power Spectral Density

Freq Offset
0Hz

-108.3 dBm /Hz

802.11n-HT40-5230MHz
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—ri Keysight Spectrum Analyzer - Channel Power EI@
d RL RF 50Q  AC | SENSE:INT] [ ALIGN AUTO  [01:42:02 AM Nov16, 2017
Center Freq 5.149500000 GHz Center Freq: 5.149500000 GHz Radio Std: None Frequency
] Trig: Free Run Avg|Hold:>10/10
#FGain:Low #Atten: 10 dB Radio Device: BTS

Ref -10.00 dBm

Center Freq
5.149500000 GHz

#Res BW 100 kHz #VBW 300 kHz

Channel Power Power Spectral Density

-30.70 dBm /1 MHz -90.70 dBm /Hz

802.11ac-VHT80-5210MHz
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Test Plot for W58:
Chain 0:
—ri Keysight Spectrum Analyzer - Swept SA = @@
RL RF | 5009 AC SENSE:INT| ALIGN AUTO

PASS

Ref Offset 19.3 dB
1ngBidiv Ref 29.30 dBm

i

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

Center Freq 5.78750000 GHz

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 26 dB

VBW 3.0 MHz*

802.11a-5745MHz

Avg Type: RMS
Avg|Hold:>100/100

[04:57:41 AM Nov17, 2017

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0Hz

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

Ii Keysight Spectrum Analyzer - Swept SA

B

RL RF Q AC

Center Freq 5.7

Ref Offset 19.3 dB
Ref 29.30 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

00000 GHz

| SENSE:INT|

ALIGN AUTO

Trig: Free Run

PNO: Fast
™ #Atten: 26 dB

IFGain:Low

VBW 3.0 MHz*

802.11a-5785MHz

Avg Type: RMS
Avg|Hold:>100/100

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0 Hz

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)
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—ri Keysight Spectrum Analyzer - Swept SA =R
RL RF 0 AC | SENSE:INT| ALIGN AUTO | 05:03:30 AM Nov17,

Trig: Free Run
#Atten: 26 dB

PNO: Fast
IFGain:Low

Ref Offset 19.3 dB
1ngBidiv Ref 29.30 dBm

"]

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

VBW 3.0 MHz*

Avg Type: RMS
Avg|Hold:>100/100

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

802.11a-5825MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0 Hz

Iﬁ Keysight Spectrum Analyzer - Swept SA

RL RE 00 AC |

SENSE:INT]

ALTGN AUTO [05:10:28 AM

Center Freq 5.787500000 GHz

PNO: Fast () Trig: Free Run
IFGain:Low #Atten: 26 dB

Ref Offset 19.3 dB
Ref 29.30 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

VBW 3.0 MHz*

Avg Type: RMS TRAGE

Avg|Held:>100/100

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

802.11n-HT20-5745MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto

Freq Offset
0Hz

775 Montague Expressway, Milpitas, CA 95035, USA « Phone: (+1) 408 526 1188 « Facsimile (+1) 408 526 1088

Visit us at: www.siemic.com; Follow us at:



http://www.facebook.com/pages/Siemic/323224291039167
https://twitter.com/siemicglobal
http://www.linkedin.com/company/siemic/
http://gplus.to/SIEMIC

@

Test report No. FCC_SL17063001-RUC-018A2_W52W58
SIEMIC Page 12201 149
A Bureau Veritas Group Company
—ﬁ Keysight Spectrum Analyzer - Swept SA o[- | [
RL RE 0 AC | SENSE:INT] ALIGN AUTC  |05:07:58 AM Nov17, 2017 F
Center Freq 5.787500000 GHz ) Avg Type: RMS L 2
PNO: Fast L, Trig: FreeRun Avg|Held:>100/100
IFGain:Low #Atten: 26 dB

Ref Offset 19.3 dB
Ref 29.30 dBm

Start 5.6000 GHz
#Res BW 1.0 MHz

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

802.11n-HT20-5785MHz

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.5600000 MHz
Auto

Freq Offset
0Hz

0 AC |

Center Freq 5.78750000 GHz

Ref Offset 19.3 dB
1ngBidiv Ref 29.30 dBm

"]

Start 5.6000 GHz
#Res BW 1.0 MHz

MSG

PNO: Fast
IFGain:Low

SENSE:INT| ALIGN AUTO
Avg Type: RMS

Avg|Hold:>100/100

| 05:06:16 AM Nov17, 2017

—— Trig: FreeRun
#Atten: 26 dB

Stop 5.9750 GHz
Sweep 1.000 ms (1001 pts)

VBW 3.0 MHz*

802.11n-HT20-5825MHz

B

Frequency

Auto Tune

Center Freq
5.787500000 GHz

StartFreq
5.600000000 GHz

Stop Freq
5.975000000 GHz

CF Step
37.500000 MHz
Auto Man

Freq Offset
0 Hz
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